
Parts Lists Model 315I (UC Ice Maker)

6-2#3757320 - Revision B - August, 2005

129

30

2
3

4

5
6

7

8 9

10 11

12

12 12

12

13

14

15

12

16
17

1819

20 (Includes 21)

212223

24

25

26

27

31

32

33

34

35

36

28

22

Item # Part # Description

1 A28861023 Cabinet/Shell

2 02386701 Support, Hinge Mount

3 03381401 Screw, #8-32X3/8 Fill Hd (8) 

4 13082801 Gasket, Decor Trim

5 13093501 Seal, Bin (EPS Sheet)

6 A37814001 Face Plate, Upper Cabinet

7 03381301 Screw, #10-24X5/8 Hd (4)

8 02385701 Trim Ring, Bin

9 13093601 Gasket, Door

10 A37886021 Door

11 02386601 Hinge, Top RH / Bottom LH

12 03381801 Screw, #10-24X1/2 (10)

Item # Part # Description

13 02385901 Cover, Upper Hinge/Door, RH

02385902 Cover, Upper Hinge/Door, LH

14 A37854001 Bracket, Panel Mount Top

15 03163803 Screw, #8-32X3/8 (2)

16 A37822001 Bracket, Panel Mount

17 02386602 Hinge, Top LH / Bottom RH

18 A37855001 Bracket, Panel Mount Bottom

19 02385801 Knob, Bin Thermostat

20 A37819021 Control Panel Assy

21 03381701 Dual Lock Fastener (2)

22 03141807 Screw, #10-24X1/2 Flat Hd(4)

23 A37815001 Face Plate, Lower Cabinet

24 03381601 Screw, #8X1/2 Black (2)

25 02224302 Kickplate

26 03140407 Screw, #6 (3)

27 A37858001 Panel, Inner Control Access

28 03141908 Screw, A B Flat Hd (2)

02270101 Spacer (1)

29 03140408 Screw, Thread Forming (9)

30 A29102001 Rear Panel

31 03143100 Screw, #10 (6)

32 03160801 Leveler Leg (4)

33 12163807 Power Cord

34 A26787001 Insulation (in bag)

35 08066401 Scoop

36 02398801 Filler, Kickplate

CABINET


	1: 
	2: 
	3: 
	4: 
	5: 
	6: 
	7: 
	8: 
	9: 
	10: 
	11: 
	14: 
	12: 
	15: 
	16: 
	17: 
	18: 
	19: 
	20: 
	21: 
	23: 
	24: 
	25: 
	22: 
	26: 
	27: 
	29: 
	30: 
	31: 
	32: 
	33: 
	34: 
	35: 
	36: 
	13mb: 
	13m: 
	13ma: 
	28mb: 
	28m: 
	28ma: 
	Previous1: 
	main: 
	315I: 
	next page: 


